- ? ) | ) ~ PAINT AND o : :

COMPACT TRACTORS
12126G, 1212H _ 3 . L
Parts Catalog 8-3260 i . ! PAINT : Coa
. ’ T « REF. PART NO ' DESCRIPTION ’ ) ‘REQD |
. . ,} 1 C 28349 BLACK - semi.- gloss, 12 oz spray {2percarton}. . ................. 1
B 2 c 28850 . BLACK -semi- gloss, guart (2 percarton) ..., ..... ey 1
3 7-92-RP-500-217 3 C 28851 BLACK - semi - gloss, heat resistant, 12 oz spray (2 per carton} ... ... 1
N ' " 4 c 28484 POWER RED - gloss, 12 ozspray (2percarton) ................... - 1
. . B C ' 28485 POWER RED - gloss, quart (2percarton) ............ e 1
. - i -7 N ) : : 6 C 30870 SILVER - gloss, 12 0z. spray (2percarton) ........ ... .......... S 1
. ' i T - & 7 C 31643 POWER RED - gloss, 1 0z touch up, {1 doz. percarton).. .-......... . 1
' . _ oL _
. 1 c 32776 OIL - SAE 30, SF, quart (12 percase) .u.....c.ovvnv.... e 1
~ w2 C, 32777 OIL - SAEBW20, SF, quart{12percasel . ..... ... ...covrvurunn.. ’ 1
f 3 C 32778 ‘OIL - SAE 20WA40, SF, quart {12 percase}.......... 1
s ’ - ! -
| N f .
@ |
r \l N , " 1
A -
-




‘ GENERAL INFORMATION

INDEX

There is an index at the front and rear of this catalog.

The front index is fan alphabetical-index of the major
groups or assemblies.

The rear index is a numetrical index of the part numbers.

and pages on which these numbers are shown.

+

"PARTS ORDERS

- All orders must inciude the following information:

1. Correct part number.

2. Complete description of part or component.

3. Total qdantity of each part or component. *

TABLE OF CONTENTS

! ILLUSTRATION 4. Product model number. _ .
e T ‘ . . o \ Page Grid
. Each illustration in this catalog shows a group of parts 5. All necessary product identification numbers. \ ’
; ar components. These parts and components are \ Chasis and Hood ......... IR 5 AB
; aligned approximately as the parts and components on 6. Method for sending the parts. \ Fender and Seat Plate ... .. ..o, 7 A8
your machine. Edach part and component in an illustra- i . ) .
tion has a reference number. These reference numbers 7. Complete and correct address. Mower Suspension Assembly .............. 9 A10
are in a list on the page opposite of the illustration. ' ransaxle and Gear Shift Lever (1212G) ... .11 A12
‘Next to the reference number ‘is the part number, CATALOG REVISIONS , otion Drive Assembly (1212H) 13" Al4
description and required quanity of the part shown in - . et
B the illustration. ' ' As the product changes, new pages will be available lutch, Brake and Rear Wheels............ 15 B2
| - : : for your catalog. A notice will be issued. . Steering and Front Axle ... .., e 17 B4
.UAR - "Use as required” indicates that the part ) .
quantity is variable. - IMPORTANT: Put all revisions into the catalog as- En : ine“and Control Assembly ............. 12 ‘ B6
R ‘ N ‘ soon as possible. Pre-painted Deck Assembly . . ... ....... .21 B8
NSS - ““Not sold separately”” indicates that the part is o : ]
only available as & companent of an assembly or the RIGHT HAND AND LEFT HAND Final Deck Assembly ..-...... s 23 B1O
part must be purchased locally. If the part is an IDENTIFICATION . Electrical Assembly ....... ... ......... .25 B12
assembly component, the description will be indented . . Decals .. ..o, e e 27 B14
“under the assembly description in the parts list, The words right hand (RH} and left hand {LH} as used ’
) C : in this catalog indicate the direction while you are in . Transaxle (1212H) ...............0hoes 29 C2
O/L - "Obtain locally the operator’s seat-in the normal operating position. Hydrostatic Pump (1212H) ... .. P 31 ca
** _ nFootnotes” are added to a part number when Transaxle (1212G) ......... e 33. C6
more information is needed for identification. They INDENTED DESCRIPTIONS Engine Block ....... SR 35- . C8
—on|y relate to tr:e part numbers indicated. An assembly can have many components. The com- Flywheel and Stator . ................... 37 c10
'ponents of an assembly are indicated by an indented Counter Weight . ........ e e e e 37 C10
description. The quantity for an indented part is the AT CIEANET .« o v v e e e . ...39 c12
total needed for that complete assembly. See the ) L
. example. - Carburetor ... ........... ... ol 38 c12
Governor .. .:....... I e 41 c14
. . Oil Filler . ........... e e - .41 C14
REF PART NO. DESCRIPTION . REQ'D Starter. . ............. P, 43 D2
. C 55158 CYLINDER ASSY - rear steering .. . .. e P 1 ' -
28 c 56208 SOCKET ASSY -rearcylinder................ PP t -
29 . C 55956 PLUG - adjusting, socketassy .. ...........5..... e o
30 C §5957 | SEAT -socketball ........ S P 2 .
3 c, 56210 SPRING-socket ....... ... ... i i 1 . \
32 C 56209 SEAT -80cket SPIiNG .. ..ottt 1 ) .
- 33 G - 45175 CLAMP ASSY -s0cket 358y .. ..ovinr ittt eeeennns 1. - K
16- 836 . BOLT-1/2"x2-1/4"N.F.hex ............. e 1
M - 132- 104 PIN -cotter, 3/16" x3" ...................... e e 1 *
35 C 55889 STUD - ball, socket &reylinder. ... .................. ..., 2 - ) : ‘ ' .
36 13- 410 BOLT-1/4"x5/8"N.C.,hex .. ... s 4 : )
37 92- 4 LOCK WASHER-1/4" SAE. ... . ... . e, 4 o




=

1

: .
Y h : :
’ LAWN TRACTORS MODEL 1212G AND 1212H : , 5
CHASIS AND HOOD
# REF. " PARTNO.  DESCRIPTION . : - REQ'D
1 C 40714, PLATE -backing..............coiviiieuunnnnnnmeanannass e 2
2 C 40718  BRACKET - hootd DIl .ottt et e e e e e e e e 1
3 113- 102  BOLT-5/16"-18x3/4” ........... S . 4
4 C 35073 GUIDE-belt........... i e P 1
5 131- 911 NUT - 5/16” - 18 flange lock .. ......... ... ... . .. i iuiiininin.. 4
6 C 35077  GUIDE-belt...... ... .. ... cuiiiiiitiit i 1
7 C 35065 PAD-foatLH. ...... ... ... . .. cciiiiiiiiaiiionn.. e 1
8 C 35066  PAD-footRH. ... ... ... ... ... .cciiiiiiiiiiiiiiiiinan, 1
9 C 35067  FASTENER -ratchet ........................ S e 12
10 C 39521 0 HOOD ........ . ittt e 1
11 C 40660 . CONSOLE ......! TR SRUE e 1
12 C 34848 SCREW - 5/16"" - 18 x 1/2"' tapping ..... D 1
13 187-1036  SCREW - 1/4"” - 20 x 1/2" tapping ........... e 12
14 C 35377 DASH .......... L e R 1
15 C 34834  SCREW-1/4"-20x5/8"..... ... .. ........ SR 4
16 131- 934,  NUT-1/4"” - 20flange lock .. ............ S D -6
17 C 37147  LANYARD ....... . ...... e 1
18 . C 39506 FRAME-main ...>..... A e 1
19° ¥ C .31365  GRILLE......... P PR e 1
» 20 C 31597. SCREW-1/4"-20x 1/2" .\ .....oouuiunn.. P 2
21 s¥31- 934 NUT-1/4” -20flangelock ... ..o, R 2
22 C 31366  SHROUD-headlight . ........ ... ... ...coiiiieiniiunarinen.. L
23 C 16362 ROD -hinge ............., e e e e e e e 1
24 132- 334  PIN-cotter .......... e 1
- 25 187-1328  SCREW - #8- 18X 3/B" .. ... .. . ... ... ittt UAR
|26 C 35082  TOWER .... 0. ... ..t 1
27 195- 520  WASHER - 1/4".............. S e g 2
[ | b
\
|
\
]
8-3260-5 July 1992

e




REF,
CHASSIS AND HOOD
ASSEMBLY

REF.
CHASSIS AND HOOD
ASSEMBLY

TN

I

!
¥ REF. PAH)" NO.
1 C 40661
2 C - 35667
3 C’ 34816
4 131~ 176
5 113- 102
6 7131- 911~
7 / C 35112
8 ; C ,35113
9- / C +34808
10 C 35114
11 C 35385
12 187- 1036
13 | 113- 103
" 14/ 195- 102
15/ 131- 911
16 C 35117
17 C 35118
18 C 35119
18 C 35386
19 C 35120
20 C 35113
21 C 35120
22 195- 518
23 C 35567
24 . 195- 521
25 192- 20
8-3260-7

PLATE - 88 .. oo oo ees e e L
. BRACKET - seat support. . ..
BOLT - .437"* x .156", 6/16"-18 .. ....... e

"SCREW - 1/4™ - 15 x 1/2" '

LAWN TRACTORS MODEL 121 2G AND 1212H
FENDER AND SEAT PLATE

DESCRIPTION : ‘

P L L R R R R TR TR S I R R
"

NUT -5/16"-18lock, . ........... ... ....... et e e
SCREW - 5/168"-18 x 3/4” .. /. ... . ... e e
NUT -5/16"-18lock .................... e ..
SPRING -seat 2.63" LG, 149" 0D .. ................... .
CLAMP -spring ........ B e e e e
SCREW - 1/4"-20 x . 75" TAP . ... . . i e iiiana
COVER -seatspring................ e e e e “
FENDER . . .. . . i e e e e e,
SCREW -5/16'-18x 1.00 . . . ... .............. PP ..
WASHER - flat 3/8" .. . e e e e e .
NUT - 5/16"-181lock . ....... ... ......... e e e e e
TRIM - strip, black 77.5" . .. .. . . e,
BRACKET -cover, fendershift ........ ... ... ... ... ... ... e
COVER - plastic {1212H) ... ... .. ... .. .. ... ......... e
COVER - plastic [T1212G) .. ... . . i i

CLAMP -spring 1,177 1D . . . . ... i e
SCREW - 1/4-15 x 447 1 B3 L . e
WASHER - FLAT 1/4" ... .. e e e
SEAT . e P

Julty 1992

b= ER S aS RSN RO NN



! ' ) . . s .. LAWN TRACTORS MODEL 1112G AND 1212H . 9
MOWER SUSPENSION ASSEMBLY -
; ! . REF, PART NO, DESCRIPTION a o ' . o REQ'D ,
‘ 1 C 35123 BRACKET - clutch, engage lever .. .". .. .........:..... .. u.o... 1
2 113- 103 - SCREW -5/16"-18x1.00.................:..... PRIRIR . 9
3 131- 911 NUT - 5/16" - 18 flange. . . . . ... . i it i . 16
4 C -35125 LEVER - clutch, attachment ... .. e Lo v oo - 1
5 C 35126 BEARING - .503"" ID % .628"" OD flange . . .......... e e e ‘. 1
6 C 16450 ° PIN - hair .091” DIA. x 1.66"" LG ... .. 1
7 - C 35053 KNOB-shift. . ...................... e e e e e 1
B C 35127 BRACKET - switch engage . ............. . e 1
9 C 29620 SCREW - 5/16" - 18 X .75 tap - . ... oottt i e e e e 1
10 ¢ 35728 BRACKET - cable retainer . .. ....... L PR 1.
11 C 35129 PULLEY - .806" 'x .305" nylon........ e e 3 Fu
12 C 35130 BOLT - .375" % .375", 114’7 - 20 .. ... e e 2
13 131- 934- "NUT-1/4" - 20flange lock .. ............ e e 1
14 C 35131 BBACKET ~frame cable . ... ... .. ... .. . . .t 1
15 113- 3 SCREW. - 1/4" - 20x .75" . . . ... ... . i SR, e 2 !
REF. - S T 16 131- 934 NUT -1/4" -201loek ©...... ..o, e "3
CHASSIS & HOOD PG. % Pk \) 17 C 35133- CABLE -blade engage ...........,. N e e . 1
) 18 C 35134 NUT -1/4"” -28dam ...... ... ............ ... e e e 1
19 C 29620 SCREW - 5/16" - 18 x 75" tap. .. ... . 1
. 20 C- 35334 TIE - cable, black nylgn .« .. .. ... .. ... ..... U ‘ 1
21 - C 35388 BRACKET - rear Iiﬁ.‘% ....................................... 1
' 22 C 35137 LINK -right side . . . 4. . . 1
23 C 35139 NUT -adjusting .......... .. ... . ... ........... S L 1
24 195- B33 WASHER - flat .563" x 1.06" x .095" . ... ... .. i 2
25 C 28105 RING-retaining ................ \ ............. A 2
26 C 35140 BRACKET - suspension, rear . ....... e e wia e e -2
27 111- 202 BOLT - 5/16" - 18 x .63  carriage.. . ......... e e 4
28 C 3b141 BRACKET~'heightad]u5tsupp0rt........................: ..... 1
29 C 35142 BRACE - fender ................ e e e e e e L 1
30 . 195-- 521 ° WASHER - flat .333"" x .87 X B 0 ) 1
31 C 35143 QUADRANT - height adjust. .} . .. .. ... ... ... . ... .. .. ... ..... 1
32 C 35144 HANDLE - 0ift .. ........ ... ... . ... . . . ... . .... e e 1
33 C. 35145 BOLT - 516" - 18 . . ... .. i . e e i 2
34 C 28806 WASHER -.flat .506" x .75’ x .024" . ... ... ... . ... ... ... PR 1
"35 .C 35147 PAWL - height adjust . . ... ... ... .. .. ... . . . . .. ... ... 1~
36 C 35148 POINTER ....... ........... e e T 1
37 193- B WASHER - .195"" %‘ AT x 03 lock . . e 1 .
38 C 34968 | SCREW -#8-32x.38" .............. e e e e, 1
39 C 35160 ROD - actuator, short . . .. ... . ... ........- ... .. e 1
“ o 40~ C 35151 SPRING - height adjust . . ... ........ T e T 1
41 C 351562 KNOB - height adjust push button . . ... ................ e 1
42 C 351563 GRIP - .750” OD w/hole . ... . 7 . . . .. e 1
43 C 35154 BRACKET - cable retaining ... .....,........... e, 1
44 C 34823 CABLE - lift 21.70" ... . ... . .. . . e ... e e e e e 1
45 C 35156 -~ PIN -clevis .310" diarx 475" LG ... .................. e 1
46 C 35157 RING - retaining.~.". . .. e e e e e e e . 1
47 129- 107 NUT - 1747 - 20 . . e A 1
48 C- 35159 CLEVIS .. ........ ... ... e ey e e e e e 1
49 C 35160 SCREW ~-B/167 - 18 x .58 . . . . .. .. ...t i 1
50 C 35161 WASHER - .344" ID x 1.5 OD . . ... .. .. . . 1
51 C .35162 NUT - 5/16" - 1880. . ... oot i e T e 1
52 C 356163 . PIN-clevis .38 dia. x 1.00"" Ig. ... ... ... . ... . .. .. . ... 1
53 132- 329 PIN -cotter ............. e e e O 1
54 C 34825 CLEVIS - liftcable .. -....... e S N 1
55 | C 34824 NUT - 1/4"" - 20 square . ... ... e e e e e e e e e e . 1
56 C 34826 PIN clevis .312" x .812"" ... ... ... .. e e e e PRV 1
57 C 35165 LIFTCOVER.............. ....... O 1
- 58 . € 35186  SCREW - #10 X 75" ...\t e 3
1
- \‘
" 8-3260-9 : L .t T ' July 1992




53 '
10 ‘ . ' ' ‘ e . 1 LAWN TRACTOR MODEL 1212G . . "
‘ . ' " TRANSAXLE AND GEAR SHIFT LEVER "
! '“; 7 ] REF. PART NO. DESCRIPTION . ’ o REQ'D
: 1 C 40733* TRANSAXLE ........ e e e e e ! 1
2 C 35562 PULLEY e e e e 1
3 C 34909 KEY - WDRF 606 .750"" x .187" x .312" ............... e e 1
4 C 34874 RING -retaining .................. LS i
5 C 35233 BELT -drive . ....... T e e e 1
6 113- 110 SCREW - B/16" - 18 x 2.25" | .. .. . . i e 4
7 195- 621 WASHER - flat 5/16"" .. ... .. e e e : 4
8 131- 911 NUT -5/16” - 18lock ................ A 4
. 9  C 35264 « SCREW -3/8"-16x1.25" tap........covvivinnnnnnn. AP 1
. 10 C 35235 BRACKET - stabilizer ....................... e e 1
' . ' 11 C 34800 SCREW - 5/16" 1B x .75 18D . . . o o v vt e 2
12 192- 20 LOCKWASHER - /16" ... .. ... . . i i i, 2
) 13 113- 103 SCREW - 5/16" - 18 x 1.00"" .. ... ....... e e e e 1.
.14 195- 521 WASHER - flat .344" x .69 x 065" ... ............ ... ... .... 1
. 15 131- 911 NUT - 5/16"” -181lock ............... e F 1
i 16 131-1216 NUT‘-3IB"-16lock..........................;;g ............ 1
- - 17 C 34886  WASHER - .750" x .250” ............. F A 1
18 C 34887 SCREW - 1/4"" - 28 x .75" .. ... ... ........ e e e e 1
19 C 35238 LEVER - shift, lower .. ...... e e R 1
20 C 3b239 CLIP - shiftlever ................... L 1
’ 21 113- 103 . SCREW - 5/16" -18x 1" .. ... ... ... ... ....... e e 1
S 22 195- 104 WASHER - flat .391" x1.00"" x 128" . ........................ 1
23 131- 911 NUT - 5/16°" - 18 lock ....... e e e 1
24 C 35239 CLIP -shift lever ... ... .. i e e e 1
25 C 35241 GUIDE<belt 5/16" -18THD ... ........... e e 1
26 195- 104 WASHER - flat .3917" x 1.00" x 125" . ... ... .. . .o PR ]
27 " 131- 911 NUT-- 5/16" -181lock . ... ..o, e e e e e e 1
28 . € 35242  BRACKET = DIVOL v vvvionentee e e et 1
29 113 2 SCREW -1/4"" -20x .82"................ e 2
30 131 934 - NUT-1/4"201lock ......... B 2,
31 C 35244 - LEVER ~shiftupper .. ........ ... . i, 1
32 C 35426 SPRING - .66" x .95 x .095 torsion . ... ....... e .
33 132- 310 PIN --cotter .125" dia. x 1.00" Ig ................ e S0
: 34 128- 105 NUT - 1/2” - 13 heX jam .. .. .....oourunnn... SR D SO
35 . € 35247 ~ HANDLE - 1/2" -13molded...... ... ... ... ........... PR . 1
36 C 36248 LINK - tie rod shifter. .. ... ... .. PR e e e e e, 1
37 113- 208 SCREW - 3/8” - 16 x 1.25" . ... .. e e JE . ]
38 - 131-1216 NUT -3/8" -161lock . ....... ... . ... . ... . ...... e 1
- 39 C 35250 BRACKET -shift . . .. .............. e e e e do
S . 40 . 113- 208 SCREW - 3/8" - 16 x 1.26'" . . ... .. e e GIET
' 41 “195- 103 WASHER - flat 406" x .B81"" x .065'. .. ......... e / . 2.
*See Transaxle Section*for Service Parts . .
L '/_ -
_ ' . . « | © 8-3260-11 ‘ ) ‘ July 1992




. L - . -
. u E

, ' v
/ v . .
: ; » ' : .
12 - “ ‘ LAWN TRACTOR MODEL 1212H 13
. 1 ' < ~ . ¢ ‘ : . '
. N r : _ MOTION DRIVE ASSEMBLY ;
O ¢ . . .
‘ .o : : - P . -
- : o ‘ Co L REF. PART NO. DESCRIPTION . . . T REQ'D
N ' ‘ - ' 1 C 40675 . TRANSAXLE - see page 29 for repairs . . : e e e e e 1
' : . 2 C 35405 HYDROSTATIC PUMP - see page 31 for repairs .. ................. 1!
' ’ 3 C 35406 SCREW'- 6/16"” - 18 x 4.50" . . ... ... L 4
- 4 192- 20 WASHER - /16" lock ... ..........7....... I P U 4
. 5 . 195- 521 WASHER - flat /16" . . ........... ..o . . 4
- ‘B . 131- 176 NUT - B/16" - 18 10¢K .. .. .ot e 3
: 7 C 35407 ARM - speed control. . ...... e e e e e e e 1
i - 8 138-2071 PIN - spring, . 187" dia. X .88 1g, . . ..ot 1
. a 9 178- 860 SCREW - 1/4” - 20 x .38" Set. ... .. ..o v i, 1
. S ) 10 C 35248 LINK - shift, hydro .. ... ... . 1
oo T 11 113- 207 SCREW - 3/8" - 16 x 1.25" . . ... ... e 1
L ' N 12 192- 21 WASHER - .393" x .68 x .10 lock .. .. ...... T 1
S 13. 131- 1352 NUT-3/8"-161lock”. ............... AP jfc e e 1 ﬁ
-/ MeaFrame 14- C 35411 RESERVOIR - hydro T 1
. / ) - C 40894 DIAPHRAGM - reservoir (not shown) . .. ... ..., .c. ol . .. ... 1 Q
e . 15 C 35412 PULLEY ~hydro ........... [ N 1 !
i 16 C 35413 NUT - pulley 1/2"" - 20 and 1/4" - 20. .. ... ... .. ........ T 1
17 C 35414 FAN - hydro 7.00" dia. - 10blades .. .. ......c..ov e 1
18 129-2175 - WASHER - .28" x 1.38" x .07" .. .. .. 3
- . 19 192- 18 WASHER - .263" x 49" x .07 100K - . ..ot 1
' 20 113- 27 SCREW - 1/4" - 20 x 62" . . . .. 1
21 . C 3b418 BELT 'V 4L BO.16*" . . .. .. 1
22 C -35417 BLOCK -‘mouriting, lower .. . ... ... .. ... ... .. .. . ... . . . .. 2
. 23 . C 35418 BLOCK - mounting, Upper . . ... ... ... 4
24 C 35418 PLATE -guide .. ... .. ... .. 2
, 25 C 35420, SCREW - 6/16Y - 1B x 2.75" . . . ... -4 ®
’ 26 C 35421 SCREW -#10 - 32 x .257 . .. . 2., "
.~ 27 C 35422 BRACKET - stabilizer ... ...... ... ... ... .. . . ... ... ..., 1
> 28 113- 103 SCREW - 5/16” - 18 x 1.00" . .. ... ........ O A 2
29 C 35432 _SﬁACEH =344 x 1.007" x \BOO™" ... .. e M, L. 2
. 30 C 35423  ROD - dump valve . . ... PO Ny 1
T 31 C 35424 " BOLT - .250" x .312", 5/16" - 18 .. ... ... ... 0 . . . . 1!
32 C 34997  WASHER - .39" ID x 1.25” OD x .07 spring « ... ........c. .. ... 1
33 131-1102 NUT -1/4” -201lock . ........ ..o, e . 1 -
. : 34 C 40676 LEVER - shift . ............... P AT S
Y 35 C 35239 CLIP-shiftlever .................... e e e e e 1
36 113- 103 SCREW - 5/16 - 18 x .75 .. ...... e e 1 ‘
37 *195- 104 WASHER - .391" x 1.00"" x .125" T
© 38 131- 911.~NUT"5/16"—1§|OCk.......‘....-.............-......'... .... 1
' v 38 C '35239 CLIP -shift lever ... ... .. . .. . .. ... A
40 113- 103 " SCREW - 5/168” = T8 100K v v o oo e e e e e 1 L
o 41 - C 35242 BRACKET -pivot ... ... .. . . . . .. .. G i 1.
42 131- 934  NUT-1/4"-20lock ......... [ [ e e 2.0
43 C- 40677 LEVER - shift, upper . . .... .. .. e e "1
1 44 C 40678 SPRING - .56"".%x .95 x .095 10r$iON & v~ o v v v e e v e e e . 1
! 45 132- 310 PIN - cotter .125" dia. x 1.00"" Ig. .. ... e e e [P 1
" 46 128- 105 ~ NUT-1/2"-13jam .......... e e e L 1
i 47 C 35247 HANDLE - molded, black 1
.48 C 35427 QUADRANT -speed control.: . . ... ... i i 1
‘ 49 C 35428 SCREW .- 3/87-- 18 x 3.00% . .. .. .. 1
50 131- 938 NUT - 3/8" flange . ... ... .. v v e e 1
51 C 34939 . WASHER - .390"" x 1.25""x .119" ..., e PRI SN
| / B2 C 35429  WASHER....... P R S 27
/ 53 C 35430  SBPRING ......... ... ... ... ... ... e I 1
‘ 54 C 34804 WASHER - .406” x (73" x .063“ ..., ............. e 1
/ . - 55 113- 104 SCREW - 5/16" - 18 x 1.25"" . ... ... ... .. ... ..... e e 2
/ ) “ . > ; S - -
{ . ‘ . © 8-3260-13 - © L July 19927 -
,.'" . 9 " : .l
t’_\ ,t' hnaed




14

ENGINE
ENGINE PAGE

st

. Order Individual Parts.

** Order Tires From Your Local Tire Dealer

" '8-3260-15

LAWN TRACTORS MODEL 1212G AND 1212H
CLUTCH BRAKE AND REAR WHEELS

‘ . L
“. & . REF. PART NO. - DESCRIPTION ) ,

1. C 35433 GUIDE - belt and drag'link .. ....... e e
2 113- 103 = SCREW - 5/16" -18x 1.00"......... e
3 195- 521 WASHER - fiat 5/16" . ., ... ....... J
4 131- 176 NUT - 516" - 18 ock <. . .5 o i e i e e e
5 -C 3b254°  PEDAL - brake, clutch ............... e
6 C 34980 - ROD-pivot 500D ......... F --
7 C 35255  SPRING -brake pedal .. .. ....ooovne o,
.8 195- 533 WASHER - flat .504" x .75 x .059"" ... ... ...........
g C 34979 RING -retaining . ..............c....... S
10 C 35256 PAD - clutch brake .. . . .. PN B
1" C 35257 ARM - idier, traction drive. . ...... e B .
12 . C 35258 BOLT - .625" x .135"", 5/16” - 18 ...~ ..............
13 C 34903 RETAINER - beft . ......... e e e e e :
14 C 34902 PULLEY - idler "'V’ 4L 3.06"" x .62"" ..... e

15 111- 330 BOLT -3/8"-16 x 1-3/4" carriage ......... e :
16 131-1216 NUT -3/8" -161lock ........c.oivi it
17° C 35259 ROD -clutch . ...oooiioeieeniie e nnnn. .
18 C 34993 BRACKET - brakerod ........

19 C 34816 BOLT - 516" - 18 .. ... i e
20 C- 30649 WASHER - flat .333" x .87" x 119" ... ........... ...
21 C 35555 ROD -brake . ...« ... ot
22 137- 911 . NUT-5/16" - 18 (1212G) . .. ... ... o e
23 C. 35435 SPRING -cluteh ... ..., .. ... ... . ..., e
24 L TIRE & RIM - 20x 10-8 . ... . .. e e
25 C 34920 VALVE - air . .. e e
26 C 35438 RIM - wheel .. ... .2 e e e e e e e e e
27 ol TIRE. . . e e e
28 C 35437 SPACER . .. .. e e e e e
29 C 40664 KEY . e

30 - C 28226 WASHER - flat .755'" x 1.31"" x .075" ...........

31 C 28972 WASHER : flat .765"" x 1.63"" x .07 . .......... FEPERI
32 C 27738  RING - retaining .. ... .. P U
33 C 34918 . CAP-hub ........ ... ... .. . ... . i,
34 C 34916 WASHER - 3/4"" x 1-1/27 (1212H),. ... ... ... ... .. ...
35 C 35436 SPACER - sleeve 3/4"" x 1-1/4" {(1212H) ... ... ... ... ...
36 C 34876 WASHER - spacer {(1212H}............... e e

.........

15

REQ'D

[N | P e T R R i e e T LS B 7% BE SR O O X, B R

MNMNRRONE NN

July 1992



16
-. ..~ REF. PART NO.
1 195- 545
N 2 c 18812
: 3 C 11906
4 C 39496
5 C 40702
6 C 28232
7 C 40658
Eéiégsls & HOOD PG g égz:‘ag 5(2)3
10 C 39497
11 C 135393
12 C 35394
13 113- 412
14 C 35396
B . 15 131-1182
16 C 40705
17 129- 163
' 18 - C 35183
. 19 C .35398
: - 20 " 131- 938
= e . 21 C. 39498
} REF. TO - 22 C 39499
- S v///”ﬁﬁ?§;§?”°”6 23 - . 113- 447
e 24 C 35399
- 25 C 35400
26 C 35401
27 C 35402
28 C 35403
29 ¢ 35207
30 C 27739

S:> }:) 31 X

. @ 32 #* *
b &Qb ' C 34920
‘ C 35193
o o) ! C 35404
' .ﬁ'\. &, 33 C 13106
E@??; ‘k:ﬂaa B 34 ¢ 12102
: 34 C 13605
' 35 129- 185
\(:) 35 129. 365
‘(:) B 36 C 28226
_ ’ 37 - 132- 311
?:) - 38 C 26526
) : 39 219- 17
) 40 129- 185
a1 C 40666
a2 138- 143
a3 C 40654
44 C 40655
: 8-3260-17
\ .

LAWN TRACTOR MODEL 1212G AND 1212H

STEERING AND FRONT AXLE

DESCRIPTION o ..

WASHER -thrust . ...........ofoeenn oo, L
SPINDLE - RH. .............odioiiiiunn.. e
SPINDLEL.H. ........... S

1

RING -retaining ............. F
TIEROD....... f e e [
WASHER - 1/2"lock . ........ v, .. R
BRACKET - pivot ....... L

GEAR - sector, steering ......... e e e
BEARING -flange . ................... S
SCREW - 1/2'" 13 x 1-3/4” .. ... i,
WASHER - flat .615" x 1.38" x 119" .. .............
NUT - 172" - 13 Mock . ..o e e i e
LINK - steering . .« .o v v i e et e e e
CNUT - 3187 - 24 e
BALL JOINT - short stud 3/8" . ... ... ... i ...
BALL JOINT - long stud 3/8" ... 7~......... e e
NUT -3/8"-24lock . ........ .0 .
PIN -axlepivot ...... ... .. ... .. .. ... . ... ........ ... %L
WASHER -axle pivot . ........ ... ... ...,
BOLT - 1/27 - 13 x 3-1/2" . . .
SHAFT - steering . .% .. ..o i e e e e
PINION - steering ...... P
PIN - dowel .2500"" OD x 1.75"" ...... e e
BEARING -flanged . ....... ... . . ... ... .. ... ....
WASHER - formed 1.135'.x.1.63" x 12" . ............
. WASHER - flat .765" x 1.25"" x .042" ... . ...........
RING - retaining . .................
TIRE&RIM-16x6.0x6silver ... ... ... ..........
TIRE ....... e e
VALVESTEM ... ............... S T .
WHEED.- includes bearings . ......................
BEARING - flanged 1.38"" OD x .793”1D ...... e
COVER - lubrication fitting .. ... ......... .. .. ... ...
BALLJOINT - R.H. thread . ...... .. .. PP
BALLJOINT -L.H.thread . .......... ... ......c.....
NUT - 1/2”" NNFRH.thread . .......... .............
NUT - /2" N.F.LH. thread . . ......................
WASHER -flat . . .................. e e
PIN -cotter . .............. e e e e e
CAP-1.800" IDx7/8" LGHUB ....................
FITTING - lubrication .. .......... ... .. ... . ... ....

WHEEL -steering .. ........ ... .. ... . ..o
PIN -roll 1/4"” x 2 ... ... ... o i
BOOT - steering shaft. .. ... .. e e e

INSERT - boot ......... e e e e M

*Order individual parts.

. **Order tires at your local tire dealer.

oy

..........
..........
..........

..........

17

S S S GNP S S a SN S G w0 DD d e e S OB NN =S a SRR e -
n . * ’

July 1992




. > L i . ' ' ! . |
18 - 4 ‘ o . 7 ‘ _ LAWN TRACTOR MODEL 1212G-AND 1212H _ |
\ ) ENGINE AND CONTROL ASSEMBLY : ‘
“ 4
o N . a \
- ‘ ) _ - .REF. PART NO. DESCRIPTION - . . L . | REQ'D
: o C 37477 ENGINE - 12 HP B&S I/C 283707 type 0126 . ... ..... ... ..., vt
! 2 C 33644 SCREW - 3/8” - 16 x 1.25" TAP . ...... i AP V4
3 C 39514 BRACKET - battery . . .. ... . i s e et e e e Y1
4 C 35439 - MUFFLER -w/tube .. .. ... . ... ... .. i, T
5 C 35440 GASKET -muffler. .. .. . .. .. . . e e e e 1
6 C 35441 SHIELD - heat .. .. ..ottt e e et et et et et 1
7 C 35442 - SC[?EW - BB - 18 X 3807 . e 2
8. C 35443 PULLEY ...........c¢civu... S 1
9 * € 35278 KEY - square .250" sq. x 5.00”" LG ... ... ..« .\ .. . T
10 C 35279 SPACER - 1.01" x 1.484" engine pulley . ... ................... 1°
11 C 34925 . WASHER - . 980" IDx 1.38° 0D x .437 " pilot ................... 1
12 193- 31 WASHER - 7/16" lock . ... .. ... e, 1
13 C 35280 SCREW - 7/16° - 20 x 5.00% . . . 5. i e e e e e e 1
14 C 37472 TANK - fuel . ...t e e e e 1
15 C 37481 STRAP - fugftank ......... e e e 1.
16 113- 102 BOLT - 5/16" - 18 x 3/4" _ ... .......... e e 2
17 NSS FUEL LINE {use C28937 cuttolength) . ......... .. ... ........... 1
18 - C 32376 CLAMP -fuelline . . ........... e e . 4
‘19 C 37094 CAP -fueltank .................... 1
? 20 C 37482. BRACKET -fueltank, rear .................... .. .. 1
21 131- 911 NUT-5/M16" -18Hfangelock . ... ... .. .. ... ... ... .. . ... ........ B
22 C 42363 RETAINER - battery . .. ... .. .ot e e e 1
23 .C 35447 CONTROL -throttle . ... .. ... ... . e e e ee e 1
~ 24 C 35289 SCREW - #10-24 x .B3" . .. ... e e, 2
| 25 C 35290 NUT - #10- 24 NeX KEPS - - oottt i ittt ittt ettt 2
" 26 C 35291 KNOB -round throttle . . . . .............. e e 1~
27 195- 521 WASHER - B5/16" ... . i e 8
¢ ' ! 28 C 31978 FILTER - fuel . ... ... . e e e 1
29 C 40737 BRACKET - fuel tank, front. . .. .. ... .. .. .. .. ... ... .. ... 1
30 1i13- 103 BOLT—5!1§"-18)(1”..“....... ............ e e 8
31 _ C 34300 PUMP-fuel........ U D : 1
32 C 37148  NIPPLE - pipe . . .. .. e . B, 1
33 . 218-5154 PLUG-oiIdrgin..................l ......................... i
- 34. C 35369 TROUGH - gil-drain....... e e e e e 1
|
|3
|
. . '
T ‘ . 8-3260-19 ) July 1992
- ———|




LAWN TRAGCTOR MODEL 1212G AND 1212H

21

-
—‘MG,N\JM—‘MN—‘—'—‘“‘—"-""-'—'—‘M-—K—!O

PRE-PAINTED DECK ASSEMBLY
REF, PART NO. . DESCRIPTION . .
L C 42123 DECK - mower 40 .. ... .. [
2 C 35294 GUARD -toe . ............iiiiiiinnnnnnnn. i a e
3 C 35313 BRACKET - gage wheel RH.....2 . ... ... .....................
4. 113- 118 . BOLT - 5/16"” - 18 x 5/8” .., .... .
5 . 131- 911 NUT - 5/18"' - 18 flange lock . ... .. e e T e e
6 C 35314 BRACKET - stabilizer ....... ... ..... .0ttt
v 7 C 35296 BRACKET -chutemount . ................. e
-8 C 35297 . BRACKET - lift RH. rear.. . .. ... .. it i e en e
9 C 42124 BRACKET - lift LLH. rear .. ... ..o e i
10 195- 521 WASHER -5/16" . ................... S, R
11 C 42125 BRACE -idler ......... ... .. i e b
12 C 35318 BOLT - shoulder 1/2” x 215" .. ... . e e
13 C 35319 WASHER - . 391" . . it e e ..
14 C 42126 ARM -idler ............ P S
15 131- 938 NUT -3/8"-16flangelock ........................ e
16 C . 42127 BRACKET - extension, idler. . . .. ... ... . ... . i,
17 “C 42128 BRAKE - blade ....... e e e e i e '
18 131-1102 NUT - 1/47 - 20 lock . . ... o e e e e
19 C 42129 ROD - brake . .. i e e
20 C 35307 SCREW - 5/16" - 18 x 1-3/8"" . . .t i i e it
21 131- 176 NUT - 5/16" - 1BH0CK « « oo o oeeeeeeeeee e U S
"22 C 42130 BRACKET -frontdeck .................... e -
23 C 35309 BRACKET -link .-................ e e e e e e e
24 C 35139 - NUT -adjusting ... .o vi ittt i e et e e e e e
25 113- 103 BOLT - 5/18" - 18 X 17 et e
26 'C 35312  BRACKET -gage wheel L.H. . ... ..o S
27 C 35300 SPINDLE ASSEMBLY - see page 23 for service . . .. .. P
28 C 34982 SCREW -5/16" - 18 x 7/8 tapping ......... ... ... vuu .o,
29 C 42132 BLADE . ................... h e T e e e e e h e e e
'30 C 34987 WASHER -beliville . . ... ... .. ..
31 C 34988 BOLT - 3/8" - 24 x 17 . ..t ] .
.32 C 34901  SPRING -tension ....... e e e e e e e e
w
LY \
8-3260-21

July 1992



22

K

REF. PART NO.
1 111- 323
2 195-2029
3 C 35457
4 C 35458
5 C 35319
6 C. 35324
7 195- 104
8 131-1216
9 C 42133
10 C 35466
11 195- 521
12 131- 176
13 113- 118
14 C 35373
15 C 34828
16 131- 938
17 G 35316
18 C' 28105
19 C 34839
20 C 35370
21 C 3537
22 -C 35372
23 131- 938
1 C 34991
2 C 34990
3 C 34989
4 C 35304
B C 35303
6 C 34983
7 C 35302
8 C - 34985
9 C 35301
8-3260-23

LAWN TRACTOR MODEL 1212G AND 1212H

FINAL DECK ASSEMBLY
A |

" DESCRIPTION

BOLT - 3/8" - 16 x 2-1/8" CAMIAGE . . v v v e e ettt e e e e n e enenns
WASHER - .438" X 1.28" . . o i e e e
RETAINER -beit . .~ ........... e e et e e e e
PULLEY - fdler . ... .. e e e e e e e
WASHER - .391" x 17" X .209” .. . .. i e
SPRING - tensSiOn . . .. . ottt it e e e e e e
WASHER - . 438" x 1" .. ............ S
NUT-3/8"-161lock ... ... .. i innn, PR
BELT - B i e e e e
GUARD -belt .. ...... ... ... ... ... .. ........ PR
WASHER - B/ 18" L . . i e e e -
NUT - B/1687 - 18 10CK . .ottt e e e e e :
BOLT - 5/16" > 18 x .82 .. . .. e e
WHEEL -deck . ....... ... ... . i e
BOLT -shoulder .. ... ... ...t it e
NUT - 3/8" -16flangelock .. . ... ............ ;
ROD - deck hitch .., ... ..... e e e e e e e
RING -retaining ............. . .ovvun. B e e e
SPRING - torsion - . .......... P 5.
ROD - pivot .. ... T e
. NUT -push ..... e e e e e e e e e e e e e e
CHUTE - deéflector .. ........couunininennnininnenn. . e
NUT - 3/8" flange ............... e e e

SPINDLE ASSEMBLY

a -

"'

BEARING - spindie ........ ey e e
HOUSING -spindle . . . . .. ... .. .. ... ,....... P .
SHIELD -dust ............... e e e e e e e e e
SHAFT -spindle . . . .. ... .. .........., S R .

NUT -7/16"" - 20 flange lock . ... .. .. e
WASHER - special ........ U
© PULLEY -spindle ......._.......... .
SPACER - pUlBY . . .« vttt e et e
SPACER - bearing.......

R W, JJE Y G G S

July* 1992

-




24

H
“REF. PART NO
1 C 42364
2 .C 35030
3 . C 42490
- 4 C 32178
5 C 22573
6 C 14304
) 7 “C, 35018
'8 193- 63
9 C 32396
- 9 C 32397
10 C 32407
11 C 37298
12 C 33744
13 C 35015
14 C 35016
15 C 35022
16 113- 3
17 131-1102
18 129- 101
19 192- 20
20 129- 102
21 C 35334
22 C 35033
23 C 28932
24 C 35468
25 C. 35343
26 NSS
27 C 30938
28 C- 35346
29 C 41010
30 C 14537
31 131- 629
32 187- 1334
33 113- 3
34 131- 934
+35 " C 35036
36 195. 518
8-3260-25

LAWN TRACTOR MODEL 1212G AND 1212H-

ELECTHICAL ASSEMBLY:

DESCRIPTION

HARNESS - Wire. ., .\ oot eet e aeeeness .

CLIP - 1.380" LG, .255" ID press, wire

GASKET - headlight

WASHER - .640" x 1.1"" x .05"" lock

KEY -ignition switch ... ......... ... ... .. ........
SWITCH-N.O. ........ PP [P
SBWITCH - NG .
SWITCH - N.C.. ... ... i e ..
SCREW - #12 x .60 tap ...... e e e e e
SOLENOID .. ... A
SCREW - 1/4"” - 20x .75" . .. .. P -
NUT - 1/4" -201ock ............ e e e
NUT - 147 - 20, . . e e i e e
WASHER - 5/16" Jock . .. ... ... ... it
NUT-B/16" -24... ... . i e
TIE-cable,nylon . ........ . i .
WIRE - ground, 125" ................. ... S
BULB - headlight ........... e e

HARNESS - light =

BULB - indicator . . ... ... e e e
RECEPTACLE - headlight {use C32178)....... e e
SWITCH -seat . . . ... . . e i e
SCREW - 1/4"" - 20 x .38 . . .. .. . .
BATTERY - 12 volt... ... e R e
CONNECTOR - wire . .......... . .t
NUT -speed........... S e e e e e
SCREW -#8x 1/2" ............... e e e
BOLT - 1/4” - 20x 314" ........ e U e
NUT - 174" - 20 flange lock . .. ... ... ... ... ... .. . .
FUSE - 15 AMP spade type ........ e Ser s - -
WASHER - 1/4" . . .. . e e e

WIRE-light ....................... ... A
HEADLIGHT ... ... e
LENS - headlight. . ..................... .. e

................................

SWITCH -ignition and lights . .. ............ e

.25

July 1992




26 ‘ ‘ . ‘ . " LAWN TRACTOR 1212G AND 1212H - L 27
. . ) . Y . L , : . '
S o | L “DECALS
L REF. PART NO. . DESCRIPTION : ‘ e REQ'D
- - B - \ - . .
1 C 35050  DECAL-MOStEP ... ..vvonneearennann el e, 1
‘ 2 C 31087 DECAL - cut hand warning label .. .............. P I e 1
° 3 C 42451  DECAL-PTO ...% c.uitineiine e, b e 1
4 'C 37074  DECAL - hood R.H. (1212H) ... ... e Lo, 1
' 4 C 37076  DECAL - hood side R.H. (1212G) .................. T 1
5 - C 37073  DECAL-hood. LH. (1212H} ...................... b 1.
o ; 5 C 37075  DECAL - hood side L.H. {(1212G) .................. L e 1
6 C 35354 DECAL-dashLH.................... S i 1
‘ 7 C 35472 DECAL -dash L.H. throttle . .. J.. ... ... ... ... .. ... .. .00, 1
R . 8 C 35357  DECAL -center ..... F 1
9 C 35474 DECAL - dash R.H.charge OK. ................ P |
10° C 36473 DECAL - dash R.H. ignition w/lights (1212H) .........:!....... e e 1
10 . C 35562  DECAL - dash R.H. ignition wfiights (1212G) .............. el 1
i 11 C 42473 . DECAL -cautionconscletop ............. o e 1
S @ 12 C 30539  MEDALLION ... ..... e e P RN v 3
# - 13 C 34184  DECAL -flag ...... e e 1
DR . 14 C 35365  DECAL - shifter position (1212G} .. ....0 .. .vuiieinniiinnn, 1
! z 17 16 14 C -35475 DECAL - shift hydro forward (1212H) . .. ... ... ... .......0uvnonn. 1
15 C 35362  DECAL - lift deck blade height ................................ 1
5 \ : 16 C 35363  DECAL - shift rev/neutral (1212G) ............................. 1
e 16, C 35476  DECAL - shift hydro reverse (1212H) .. ... ......... 0. .....o... 1.
NNOW ' | © 17 C 35477  DECAL - clutch/brake (1212H) .............0............:. ...- 1
N S e T m s : 18 C 35478  DECAL - relief valve operation (1212H). ... ...............: SUUURDFE A B
. LR I | - 201 ||l u , .19 C 37197  DECAL - steering wheel .................... e
DASH DECALS R i : o - . C . ) ~ . .
B - . ‘ L .- . i ‘.f . h ' ) |
N a' ® N
Fl 2 ,,(‘"
¢
8-3260-27 ‘ | _ ) 7 July 1992




[

LAWN TRACTOR MODEL 1212H

. 29
. _ TRANSAXLE -
REF. PART NO. DESCRIPTION ) . ‘ REQ'D
. C 40675 TRANSAXLE ASSEMBLY .. ..... ... ... it 1
1 ¢ 34422 HOUSING -half LH. ..................... et 17
2 C 34423 HOUSING - half RH. ... . . .t e e eea e ' 1
3 C 34424 AXLE -3/4" LH. ........... S 1
4 . C 34425 - AXLE - 3/4" RH. ... ... i i et et 1
5 . C 34426 ' BEARING -ball . ......... .00ttt eannn 4
& C 34427 WASHER - flat 3/4" x 1-18" x .030" ... .. .. ... . i 3
7 C 34428 GEAR - MBI . .. . ittt it e ettt e 2
8 C 34429 GEAR -miter . ... ... i e e e e e e 2
9. C. 34430 NUT -3/2"-20........... P P 2
10. C 34431 SHAFT -cross . ..., .. e e 1
12 C 34432 RING -snap .. ... ... it e e e e v 2
13 C 34433 BEARING - thrust .\, . . .. ... . i 2
14 C 34434 HOUSING - differential ............. ... .. . ., 1
15 C 34435 BEARING -flange . ... .......co it teiinni e i iie i 1
16 C 34436 GEAR - differential 72T ... ... .. . .. e ST
17 C 34437 BOLT -torx 1/4" - 28 X B/8' . . . e e e -4
18 NSS SHAFT - input {use C35497 assembly} ... ... ... .. ... ... ... ...... 1
19 C 34439 RING - SR8D . . ... ittt et it e e e e 1
20 C 34440 RING - retaining 7/16" ext. dia. ... ... ... .. .. .. . ... i vin.u.. 1
21 'NSS HOUSING - input {use C35497 assembly) . . .. ... ........ .. ....... 1.
22 C 34441 BEARING - needle. .. .. e e e e e e et . 2
23 C 34442 . BEARING -thrust . .. ...... ... i it it e e e 1
24 C 3444 WASHER - flat 5/8"" x 1-1/8"" x .030" . . . .. .. ... ... . . . ... 2
25 C 34444 KEY - 1/87" x 5/8" .. .. ... .. ....... Dttt e 1
- 26 C 34445 SCREW - 1/4" - 20 x 3/4" . . . e e e 3
27 C 34446 GEAR - input pinion 177 ,:....... e e e e e e e e 1
28. C 34447 WASHER - flat .62 IDx 1" 0D x .00 ... ... . ... ... ......... 1
28 C 34448 WASHER-- flat .62'" 1D x 1.125" OD x .060"" ... . ... .. ... ........ UAR
28 C 34449 WASHER - flat .62 iID x 1" OD x .040"" ... .. e e UAR
29 C- 34450 PIN -cotter ........... e e e e e 1
" 30 C 34451 NUT - castle /16" - 24 ....... e e e e e e e e 1
31 C 34452 WASHER - flat .343” ID x .88 OD x .062"" . ... ... ... ... .. .c.... 1
32 C 34453 ARM - hrake actuator . . .. . . . ottt e e e e 1.
33 " C 34454 PIN - brake actuating ... .. RV e e e e e e e e e 2
34 C 34455 YOKE -brake .. ........... ... ... ... e e 1
35 C 34458 DISC - brake ..... S P 1 -
36 C 34457 KEY - 3716 X B/8" . it e e e e 1
37 C 34458 SCREW: - 114" - 20 x 1.58" . . . e e e 1
38 C 34459 PLATE - brake pad: . . . .. ..ottt it e e ettt 1
39 C 34460 PAD -brake . ......... . . i, e e e 2
40 C 34461 SCREW - 1/4"" -20x 1" ... ............. e e e 1
41 C 34462 SCREW -self tap 114" - 20 x 2" .. . .. . i i i i e 4
42 C 34463 SCREW -self tap 1/4"" - 20 x 3" .. .. .. ... . i &
43 C 34464 BEARING -ball . ... 0. ... . . i i e i e e e e e 3
- 44 C 34465 BEARING - ball . . ... it e e e 1
45 C 34466 SHAFT -pinion. .- .. .............. e e e e e 1
46 C 34467 . SHAFT -drive ................ ... .. ....... e 1
47 C 34468 BEARING -nmeedle. . ... .. i i e 1
48 C. 344869 BEARING - thrust 5/8°" 1D-x 1-1/4" " 0D x 7/64" .. ... .............. 1
43 C 34447 WASHER - flat .62 ID x 1" OD x .0BO""". .. ... e e e e S 1
49 C 34449 WASHER - flat 82" 1D x 17 0D x 040" .. ... ... ... ... .. ... ..... UAR
51 C 34470 COUPLING ......... e e e e e e e e e 4
52 NSS - GEAR --reduction {use C34482 assembly). .. ......... ... ... ..... 1
53 C 34471 NUT-1/4"-20.......... ... M e e e e e T 1
54 C 34472 GEAR ~drive pinion 17T . ... ............. S T 1
55 C 34473 BOLT - square head ........... e e 1
56 C 34474 ‘WASHER - .285" ID x 16/16"" QD x .1256" ... ... .. ... ... ....... 1
57 L 34475 LOCKWASHER, - 1/4™ . . . e i e e e e 1
58 C 34476 PIN - roll 3/16° x 172 e e e e 2
59 C 34477 WASHER - flat .62 ID x 17 OD x .030" . ... ... 0 ... .. ... ... ... 1
60 C. 34478 PIN - dowl 3/32" x 1/4 e e e 1
61 C 34479 SEAL - grease, bronze .. ............ e e e e e e e e - 1
63 . C 34480 LOCKWASHER - 1/4" .. ....... e e e e e 4
8-3260-29 . July 1992



-3
30 . R < " o o | ) LAWN TRACTOR MODEL 1212H ’ 31
HYDROSTATIC PUMVIP .
- 5. REF. PART NO. DESCRIPTION : REQ'D
' C 35405 PUMP - hydrostatic . .. .. ... ... .t eirn it . 1
- C 35546 "KIT -seal (alspincludesref. 13and 14) ......................... ' 1
1. NSS RING - retaining .......... T e e PR N "3
2 NSS SPACER ...... e e e e e e e 1
" 3 NSS SBAL - B ... e e 1
. 4 NSS . RING -retaining .. ...... .. ... .. ittt 1
. 5 NSS : SEAL -lip...... . i e P e 1
.6 NSS SEAL -lip ..... e e e e e e e e e e e e e 1
7 NSS . SEAL - lip . .. e 1
8 NSS | : GASKET - housing. .. ...... e e e .o 1
9 NSS MO RING. ... e e e e 2
10 C 35547 KIT-by-passvalve................ e "
- 11 NSS SPRING.......... e e e e e e e e e o1
12 NSS SPOOL -by-pass................. ..., P 1
13. NSS O RING . ... e e 1
14 NSS "O"RING....... e e e e e e e e e e 1
15 "NSS - PLUG - by-pass . .. ... .. i e i e e e e e 1
C 35411 RESERVOIR - (not shown} ..... e e e e e 1
C 40895 DIAPHRAGM - reservoir {not shown)...... e e e - 1
™~
!
\ 4
)
#
N
o
] A
8-3260-31 July 1992




.32 ; LAWN TRACTOR MODEL 1212G . 33
: TRANSAXLE ASSEMBLY
o i . REF. PART NO. DESCRIPTION REQY'D
) I 1 C 34518 COVER - transaxig .......... T 1.
. T - 2 C. 28649 BEARING -needle. .................. ... ... i .. T2
» 3. C 34519 CASE -transaxle ...........c.cvmrnnunnnn.. e e 1
4 C - 344p8 SHAFT - counter _ ... .. e 1
5 C 34489 SHAFT & PINION ASSY. - QUIPUL ... ...ttt it e e, 1
6 C 27562 GEAR-output .. ............ e e e e e 1
7 C 27553 . "GEAR-spur 15T ............ e e e e e e e 1
8 C 34490 KEY -shifter ......................... e e e e e 4
9 C 34491 | COLLAR-shifter ....................o ..o s 1
10 C 34492 ROD & FORK ASSY. - shift..... ... e e e e e e, 1
11 C 34493 GEAR - bevel 42T ... ... .. . ] e 1
12 C 28652 GEAR - bevel pinion, input .......... e e e e e 1
13 - C 34520 GEAR -bevel .............. e e e e i 2
14 C 34521 GEAR - bevel pinion ... .. e e lee . e e e 2
15 T C 34494 GEAR-vring ....;.......... e e [P T 1
17 C 34495 PIN-drive .......... et N 1
18 C 24496 SPACER . . . L e 1
20 C 28667 BALL - steel 5/16'' dia. ................ e et e 1
21 C 34148  SCREW -set 378" - 16 x B/B" . .. .. 1
22 C 28654 SPRING ... bt e . -1
23 C 34497 RING-seal. ... ... .. ... ... .. ... . e e 2
25. ‘C 34147 SCREW - 1/4"" - 20 x 1-1/4" flanged, tapping .. .................. PP 17
26 C 34156 RING - retainer (pkg. of 2) ........... ... ... ..... e e e 4 -
27 C- 19347 RING -retainer . . ... ..ttt e 1
28 C 19352 RING - retainer , .. ... .. e i e e et e P 1
- 29 C 18345 WASHER -thrusts: . ..o e R e 5
30 C 28664 WASHER - thrust .. . ... e e e e 5
3 C 11205 WASHER ............ e e e 4
32 C 28648 CUOTRING L.l e e e e e e e e e e e 1
33 C 27570 SEAL -squarecut ................... R, e 1
34 C 28653 BUSHING -flanged . .. ............. F P 4
35 C 27565 c BUSHING -flanged . . ... ................... P 2
36 - C 27563 DISK - brake . . . ... e PN 1
37 C 19354 PLATE -brakepad . ..............: e e e e e e e e, 1
38 C 19383 PAD -brake ............. e 2.
39 . C. 28650 PIN - dowel . ... . 2
40 C .19387 WASHER-flat .. ... ... ... .. .. _......... e e e e e 1
41 C 34498 LEVER -brake . .. ... ... .. .. e "1
42 C 34147 SCREW - 1/4™ - 20 x 1-1/4" flanged, tapping ... ... .. ... ... 0o, 1
43 C 19358 NUT - lock 5/16” -24 . ... ..... R L, 1
44 C 34144 HOLDER - brake pad . ... .................. i o
45 C 34499 SHAFT -brake .. .. ... . e e e 1
46 C 28651 SHAFT -input . ................... e 1
47 C 34522 AXLE - 11 - BB 1ONg - . . e e 1
48 C 34523 AXIE-15-7/8"1long ........ ... e e e e, P e e e 1
49 C 3450z GEAR -spur 37T .. ... 1
B0 C 28658 GEAR - spur 30T .. ... e e e e 1
51 C 34503 GEAR -spur 27T .. ........ e P, b e 1
52 .C 28657 GEAR - spur 25T .. ... ... e 1
g3 C 27555 GEAR -spur 22T .. ... . e e e ' 1
53A C 28656 GEAR -spur 20T ...... ... e et e e e S i
54 C 34504 GEAR -spur 12T .. . . .. e e N e e 1
55 C 28660 GEAR -spur 20T .. ... e e 1
56 C 34505 GEAR ~spur 23T ... % onee e e I 1
. 87, C 28661 GEAR -spur 28T .. .. .. i et 1
58 C 27556 GEAR -spur 287 .. ........... T e e e e e e e e e 1
59 C 28662 GEAR -spur 30T ... .................. e e e e 1
60 C 34506 CHAIN - roller no. 471, 22 0inKS ... .. ... e e e . 1
61 - C 34507 SPROCKET - 10T ... i e 1
62 C 34508 SPROCKET - 1T ... . i e e 1
64 C 27588 PLUG - hex. 9716 - 18 . . ... e e . "1
65 C 28663 WASHER -thrust '. _ ... ...................... PR ., e 1°
€66 C 34514 SPACER . ....... .. e e IS
67 C 34515 . SCREW - 1/4"" - 20 x 2-1/4" flanged, tapping ... . ...... ... .. v e'vuro... 1
68 cC 28821 BRACKET - brake laver . .. ... e o ]
69 C 34511 WASHER - thrust . .. . e e 2
70 C 34512 SPACER. ......... ... it e e e e e e 1
71 C 34149 SEAL -square cut . ......... .. .. .. ... e e e 1
72 C 34524 _ SPACER....... S 1
73 C 34525 BEARING - needle . . . .. ... .. e T e 2
74 C 2758t RING - square cut. . . .. e e e e e e e e . 4
75 C 34513 DISK f . e e e E e 1
76 C 34509 WASHER -thrust .. ................. e e e e e 1
77 C 34510 BING -retaining . .......... i e e e 1

L

8-3260-33 ] qu:y“‘l 892




34

‘ S | -+ '} RER

_‘ .
cCoocowaoNONAEWN=

-
—

13
[T Y
kWK

4

27 :

. ) - 35 .
- ) . . ) ' 36 1

40

4 . T : T
. . -

- L

8-3260-35 |

OOO0O00OO0O0O0OO0OoO00000n
[t
w0
oo
93]
=

30418
BR 65906
BR 26828
BR221596
C 30419
C 29833
C 25746
C 40883
NSS
C 33377
C 33379
BR292260
BR 93630
C 29778
C 34539

TUBE - breather

LAWN TRACTOR MODEL 1212G AND 1212H
ENGINE BLOCK R

|

DESCRBIPTION

. GASKET SET - inclides ref. 4, 6, 9 and carb. mtg. gasket ... .. .‘. et

CYLINDER BLOCK ASSEMBLY -short . .................. e
SEAL -0l ... .. . e

HEAD -cylinder .............. e e e e e e e :

GASKET - cylinderhead ............ : 7
BREATHER ASSEMBLY .. .......... .. i
GASKET -valvecover ..... ... ... ... .. iiiiiiiiinanns e
SCREW - sems no. 10-24 x1/2”" .. ........ A -
GASKET - crankcase cover 1/64"" thick ............ e e
GASKET - crankcase cover .005  thick ............. .o,
GASKET - crankcase cover 009 thick ............. e T
SCREW - cylinder head 3'' dong .
PLUG - oil.drain B

...............................

SEAL - 0l - . vt eee e e e B
PLUG - oil filler . . . .. ... 0! >

""SCREW - sump mounting {use 113-120 and 192-20} . ..............

KEY -flywheel ............ ... . ... ... ... .... e e e
PISTON ASSEMBLY - standard .. . ... ... e e e e e e e
PISTON ASSEMBLY - .010" oversize . ...... e e
PISTON ASSEMBLY - .020” oversize .. .................uu.ui...
PISTON ASESMLBY - .030"" oversize ... .. IR .
RING SET - piston .010'" oversize ........... e SR
RING SET - piston .020'" oversize . ............. T g e
RING SET - piston .030" oversize . . ... ................... .
RING SET - piston, standard . ...... e e e
LOCK -pistonpin................... D TP e
PIN ASSEMBLY - piston, standard. . ....... L e
PIN ASSEMBLY - piston .005" oversize ... .. ... ... ... ..........
ROD ASSEMBLY - connecting, standard ... ....... T L
ROD ASSEMBLY - connecting (020" undersize} . .. ................
LOCK - connecting rod' screw .. ... ... .. ... ..t .
SCREW -connectingrod . ............... [
VALVE -exhaust ......... ... ... ... ... ..o, [P T

VALVE - intake . . . ..o oo ] DUN

SPRING -intake vaive. . ............. SR e e i
SPRING - exhaust valve ............ e e <
RETAINER -intake valve . . . ... ... ... . . ... . .
TAPPET -valve ............
CAMSHAFT ..t e e o
OIL SLINGER - governorgear and bracket . . .. .............. . .....
SHIELD -cylinder . .........c0iiiiiiiininnnn. L e
SCREW - shield mounting {use 163-18 and 192-18) .. .. .. e
COVER - cylinder head . ......... e e e e e
BUSHING - governor crank {174 LD\ ... . ..o e
ROTATOR -exhaust valve . .. ... .. ...ttt e e
RETAINER - exhaustvalve .................... e e e
BEARING -crankshaft. . .. .........ccuuuunn. L
BOLT - cOVer . . .. e e e e

A

.35

o]

1

< July 1992

[



36

REF, PART NO.
1 C 30446
3 C 33317
4 182- 84
5 193- 25
7 BR222561
8 C 29867
9 C 29865
10 182- 90
11 193- 25
12, C 34289
13 C ‘40884
14 C 34539
15 BR221798
16 182- 549
17 BR 66538
18 C 24329
19 BR 92284
20 NSS
21 BR222562
22 C 30447
23 C 30448
24 C 33372
25 BR392134
1 C 29816
-2 C 30423 .
3 C 29818
4 C 29835
—-‘-‘\__‘_‘
8-3260-37

LAWN TRACTOR MODEL-1212G AND 1212H -

- FLYWHEEL AND STATOR "

DESCRIPTION

GUARD - fiywheel .. ........ ... .. ... .. ... -
WASHER - spring . .. ... oot e
SCREW - Na. 8-32 x 8" . .. e
LOCKWASHER -No. 8. ....... e e e e
CUP-screenmounting . ................ E T FIPI
STATOR -alternator . . ................. e

-DIODE and connector assembly ....................... -
SCREW - No. 8-32 x 1" ... ... i e
WASHER-No. 8 .............. e g

HOUSING -blower . ............ ... ... .. ..., e e e
SCREW - mounting. ..... e e e
TERMINAL - ignitioncable ............................
SCREW - No. B-32 x 3/4" ... e R
BOOT spark plug . .. ... ... e e
'SPARK PLUG - resister .. ... ... e . :
NUT -flywheel . . ... ... . e e e e e e
SCREW - 3/4"" long {use 113-102 and 92- 5} .............. '
SCREEN - flywheel .~ . . .. ... . e e
FAN -flywheel . .. ... ... . ... . . . ‘
RETAINER -fan ... ... ................. e e
FLYWHEEL AND'RING GEAR . . . ... . . ... i
RING GEAR . .. ................. e e

COUNTERWEIGHT

LINK - counterweight .

COUNTERWEIGHT ASSEMBLY ...... e
PIN - counterweight . .................. ... ... .....
SCREW - counterweight ... . . . e e e e

37

—

July 1992



38
1

@0

REF.

CONDO BWN =

RS N . - N '
BNSCOINOTHAWN

8-3260-39

PART NO.
C 33344
oL
o/L

C 40859
C 40860
C 40861
C 40862
o/L

‘'C 40864

C 40865
oL -
C 40863

NSS .
C 40868
C 40869
NSS
NSS -
NSS
NSS
NSS
NSS
NSS
NSS
C 40875
C 40876
NSS
C 40877
NSS
NSS
NSS
C 40870

C 40878

v

LAWN TRACTOR 1212G AND 1212H

.

AIR CLEANER

b ]
DESCRIPTION

NUT - air cleaner mounting . . .............
SCREW -mounting. ............. e
SCREW -mounting. . ............. e
CARTRIDGE - air cleaner ....... P R,
KNOB -aircleaner ..............c......
PRECLEANER ..................... PR
“Q'" RING -aircleaner .. ................
SCREW -mounting. ............. e
COVER -aircleaner . ...................

LOCKNUT -mounting .. ................ .
BRACE -aircleaner ....................

o

€40872 CARBURETOR -

STUD -mounting . ....ooovvvnennnnnn. L
GASEKT -elbow........ A
ELBOW - carburetor ......... e
SCREW - mounting. .. ....... SN

CARBURETOR ASSEMBLY (not shown). .. .. -
GASKET - carburetor (see kits.-below) .. . . ..

SCREW - throttle and choke plate (see kits below) ' . oo vt

SCREW -idlespeed- . .. ...............
FLOAT - carburetor-. . ... . .......... ..

PIN - float (also see kits below) ... .. ...
VALVE - inlet (see kits below} . . .. .......
SEAT - inlet valve (see kits below) .......

© - VALVE - choke (order complete carburetor) .

SPRING -choke . ............c.oo.un..
VALVE -needle . . ....................
PLUG - welch {see kits below)...........
VALVE - throttle {order complete carburetor)
SHAFT - throttle {order complete carburetor)
_ SEAL - throttle shaft {see Kits below) .. ...
SEAL - choke shaft (see kits-below)} ......
SHAFT - choke {order complete carburetor) .
NOZZLE - carburetor {see kits below)......
PILOT -jet - .......... e
FITTING - fued . .. ... .. e e
SPRING -return ................ et
WASHER -"throttle_shaft (see kits below}. . .
BOWLE ASSEMBLY -fuel .. .............
SCREW -fuelbowl .................
GASKET - fuel bowl (also see kits below) .
WASHER - fuel bowl {also see kits below)

BODY - aiF CIBBNET . . .« o« e\t es e e

........ u

39

—_ e ek e el el el ek b b

pa o)

pe]

F N el e

. N .
- b

KIT - carburetor overhaul (includes ref. 6, 7, 10, 11, 12, 16, 19, 20, 22,

23,28,29and’30) . .... ... .. ..,

KIT - carburetor gaskets (includes ref. 6, 29 and.30) ... .. A _




o ;
J:
‘ - t N .
, Qo
C)\\ v
1 \ ~No ,
| ._ —® _ )
T-—@
T . ! \\
* ¢
LY
F

DWW -

PART NO.

C 40885
C 33319
NSS

BR231058

C 40886.

11- .312
129- 7
C 40887
BR221535
C 29794
187-1510
193- 25
129- 6
BR222450
C 29796
136- 103

. C 28643

163- 4
192- 3.
C 33380

187-1037 .
C 34540

C 34541
BR 68838
C 34542
BR270920

=

INSULATOR ASSEMBLY

LAWN TRACTOR MODEL 1212G AND 1212H

GOVERNOR

DESCRIPTION. .

LINK -governor . .......... ... ... ..... e PO -
SPRING - gOVEIMOr . .. . .. vttt e e naeaennnens [
BRACKET - gOVEINOI . . ... .. it i it i n i in et eae e
CRANK - QOVEIMOT .5 .ottt it et ie i amn i st tannssans s
LEVER ASSEMBLY ............. e e e e e e

BOLT = IBVET -« . oo e e e e e e e e e e e e e e i

NUT-No. 10-24 . . .. .. ............... [ N
SPRING -governorlink . ... .........ccivviuino.n. e
CLAMP - Casing .. .. .. o v it i e i e it e e s
SCREW - mounting, no. 10-32 x 3/8"selftap ....................
LOCKWASHER -*No. 8 .~ .. ... .. e e e e e e e P
NUT-No.B-32 ...........:..... e e e e
WASHER - governor crank .. ... e e e e e
WIRE ~ground .. .. ... e e

PIN - cotter hair pin .. ....... [ R

RETAINER - "B fing .. ..ottt i et e e e e e et e .
SCREW -no. 10-32 x 5/8" . ... ... ... ... .. ... e
WASHER ...... ... ... ... ... ... ..., e b e et e e e
SEAL -governor . . . ... .. ... .. e e

OIL FILLER :

SCREW - clamp mounting . . .. ... .. e e e
CLAMP - il filier tube _ . ... .. SR e e
PIPSTICK -o0il ............ T e e e
SEAL -filler tube . ................: e e e e e e e e
TUBE - oil filler . .. . .. e e
SEAL - fillercap . .. ..... .. e e

41

REQ'D

s

— el md md ok =3 ek B b el o ed el el ek e et —d ek ad

N N R

July 1992.



-

BB

@,%

. ‘gf.

, REF.

—t ok ) =k ' o
PONSOOONNDOARWNN 2=

15

- _PART NO.

C 27264
C 34284
C 27259
C 34286
NSS '
C 34335
C 34336
C 27258
NSS

C 27260
C 34285
C 27422
138- 2032
C 30406

C 30441,

187- 1328
C 30443
NSS

C 34364

==

8-3260-43

- LAWN TRACTOR MODEL 1212G AND 1212H

DESCRIPTION

MOTOR - starter, 12 volt {3-21/32'’ housing length)
MOTOR - starter, 12 volt {4-9/16"" housing length)
BRUSH ASSEMBLY - (for C27264 starter)
BRUSH ASSEMBLY - (for C34284 starter)
ARMATURE - starter (order complete starter)}
END CAP - drive end

PiN - roll

. STARTER

.......................

" END CAP - commutator.end {for C34284 starter)
END CAP - commutator end (for C27264 starter)
HOUSING - starter (order complete starter)
BOLT - thru {includes washer) (for C27264 starter)
BOLT - thru {includes washer) ifor C34284 starter)
GEAR - starter

CLUTCH -drive. ...... ... .. . . i e
. KiT - drive retainer

SCREW - No. 8-18 x 3/8"
COVER AND SHIELD - starter
SCREW - mounting (use 113-102 and 92-5)
SPRING. SET - brush {for C34284 starter)

2 N
................
L T

REQ'D

_;N_tm_i‘_n_n_t_am_i..s—l..a_l_l_l_l——i

July 1992



'NUMERICAL INDEX

L INDEX

NUMERICAL |

PART

PAGE

PART

PAGE

PART

REF.

PAGE

REF.

PAGE

PART

]|

]

PAGE

REF.

PAGE

PART

REF .

_REF.

~ NDo.

NO.

NO.

NG.

NO.

NO.

. NO.

NCG.

PART
NO. - NO

NO.

o

NO .,

NO.

NG .

NO.

NO.

=

WD NN O OO - oy

W O =iy 40 on OO SN O~~~ Om O~ NP O~ W ~ oL LR o
NN MMM e a3 ~F

™o
i S MmN e 2511223322;...33f4313571111991124.2278297&227._.. ORI
. .

99999999999999999999997?7111143311311313155555519999991111333llllL31
. * 1.!.11111111111111._11.1.111_11111111112222222222.2222

333333333333333333333333333333333333333333333333333333333333
CCCCCCCCCCCCCCC.CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

1

C3
C3
-G3
Cc3
C3
c3
C3
c3

-

Iy WP 00 N oy -4 MmN L+ ] DODNO A m- in [oVlTs) [Ye] QoW OO CFrd N =g I U N ) T
111&31131153312 MO LEON AN AN A AN OA NSRS ONARONAA A SN IN O =~ NN
. . .

:

O AN AAA NN ANRNNOOOINT M,
o~ el vt e O e e — et 0 OV O

I s NI PN NN N (]

-

NS OYOAON OO MINRAO N MNEANONVOENOMNYOMDORMNNNOMINOROONNONOO SO0

NO .

W w
1 M%N??BBOU000112223678588999999.91112333555667781111111222222223333333
1 QOO OOOOGRGOARO OGO OO0 HMtmem Attt A A A A A
] s s g ot b o o b o o - e o S ST s S 0D D0 LN WD YD D) WD D D0 LD LD 0 WO D W WD W00 W B U N U W0 10 W N WD e
! MEOOOMON OO MMM MMM OO EOMONEONOMONEEONOMmMe M mE oo
CCCCCCCCCCCCCCCCCCCCCCCCCCCﬁbCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC
CHNM TNV AmMFNONDO A, QAN DMEANO - 00 ANO GO MR ODNM O T — O 3 U2 D

—_——— -

4@4&4&&4455555555666&589111112&4455566677577661311&477412351931&5551

o

a

999999999999999999993333333333333333333333333.3333333335?11117750404%93
2222222222222222222233333333333333333333338333333333333344&1 — o]

3

- . \

12345578901234567390890123&5578923 SO M IO ANMTNGOD ™ O MDD )t N WD
WOV OOG OO NN NS NN ODODO RO RANONOO|0O 00O OO S A A NN OO M F 3 OO i N O O O O
bt ot b T St st g T T o s s s b b o D A0 LD L0 DD 0 WD 10 0 L0 A0 A0 L0 e 1 LD DY L0 L L0 L W U0 LM L 0 00 €O 00 00 6O D 00 €O
44&&4&44&44&44444&4&&ﬁ4&4&&4&4&4444&4&%&444444#444ﬁﬁﬁ
M A Ay R R N A R o Nl Nt B K W N N W M N R Rl N N N N R N N R N R R R R A A Rt R R R R R R R R Rk N
CCCCCCCCC.CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC
. '

#

‘o FNOS NTWN— - 0m o n

. ONMINONOONMSFINONRDOWODOMO =N U O O
913212233221424272l172135#51123&56789&111111122222222422 :

N MAE M MMM

Ll Tal e N R N T AR N T s Tt ot Mo W W W ot T o N B s W I W W o I e W e o O T O ¢ R e e T e e R e W S T O O e T - W O R R O O O R O A T T -

NN T A NOMOMOE MOt d -0 N OT O RO N O O N NN O N DN T OO O NN O PO O O e Y e e
. -

M T NN N0 DS SN OO INEFTIN OO NG F OO O oSN O HMNM M~

O AN T S FINDOOORTIOMNMONONNNNNNNTOMOOM OO MO Ll Ta R Ta RN Ty] TaRia NIa R -]

WO Do 1A O

T ot T W 1
B4 T T 0 00 et vl et et md O OV O DN € 1) () 1) 71 o < < b o < o o P o F o < b of of <3 ot o b o b o o ot ot acf o o o o g o o o o T
BNOVE N0 C1 N D 0 0100 (o st o oF o o o o o b o o F F T o G P o o b F o g o < o o o F af ot o o g o o ot o b oot o T
MOMEOOOMONIMNMAMNONEONOEIEAMOANFOAEAMNMEAEOMEOEO MMM MR EIO 00O E O M e M e e
LOLLLYVULLULLLLLLLLLUOLLLLULLUDUDUULLLULULLLLLLLULLCLDDLAULLLLULULLLDOOD

I < .

NDOW ol CUNSINONONMANOO S WMo OIN 0 00 0 0 o o NNNDO M NENO N ONO®D o

NN DM G MO DN WD ) DTN O ) ) il il et (1) 0t d e red = () sF O B0 < ROV O mt 0N N N ) N o o O O O N Ot POy 0N T O

'd
MR NSMOEMOMOMOMOM O AN @M OO MWL~ DS RS0 N 0 S R B 0 U WD @0 P 0T 0T P PR S W 0 O ;N
NI OOMOMMMOEOMONMMMT =M mm R L R B A R R K R e R e N R B - N R o R i a R A A et ey

+

"

N WONMEOAORANME OO OMNMN G N DA NNOIOOO VR DA MO OO MNMFORNONM M ONQO DMLY NSD DD
DOoONMNMOSTTONNNONNGINOOOC O DTN OO NN MOODO e mr A -GG Tt DOOR D
WHENNNOOODODOYDOOO OOV COVODROMN NN OO0V NLNDG I I I I II I TSI T TNODAROMNINHMNM

WOOOCODLDDVODORODLDOVLVDODRVOORONROOLAGNOAIAMOCO000CDC00000BOOO0OmHmAtNMNMN
I NN DN NN NN AN NN NN NNNNNNNNANANNNNNHANANNNNOOOMOMMOEMNMEMMOOMOAMONMmoemnonen
ULLDLULDUULLDULLLLDULLLULUULDUUUODULDLLULDIDULLDULIYLULULLLLDLDLLLLLLURDDULDDLO
DD OO Dvin 3 o~ N Mmoo oo~ OMm 0 MO M N Mmoo onr g oc”

_2211&131921172453.}%333336326222233.&.&5128111122222233127168755633T,. LCON ol o

NI A SO N AN R A S S A AN e O S N RO IO A OO MMM DN OO N DN NN A O I MO M D MM e 00 o~ M
MEEOMEOMME T M-I mm e - HOMEOEOEAEMNOM OO MO OO MO O M AT T S oo MM LT oo et

o

VOO FOMMNODOCANDO O3 -
NOMmMUMmMDMNOO WL ONYMm | ! .
89578267557&55092156265472&25723&783992856789023866690%0235623501599
NBOVONEOMEAANNANAONNOOO OO MmUY I NN NOA AN NNNNNOATHMNEDNINNNNY QOO0 m
COODOOMRDONNNNANNMNOAOANO A OO M OO O ENE NSNS SRR D NN OO M < D W0 U I W P
AN NNNNNNM AN ST OOOANOOO MU N N NN N DL E D P P P B P P P B P P P B P P B P
e e A A A R R R R e e R R e e e T i L e s B A R e N R A B R R R A R A A A A A I A A R A A A Iy A A K s
mem @ 0 momme
)

o o ofy O o o oG M@MODOLLULULUDLLDLLLDILDULDYULLULDLLDLDLVLIULLDOUODLULDLLULLLDOLLDL
, -




NUMERICAL INDEX -

NUMERICAL INDEX

.

REF.

PAGE

PART

- REF.

PAGE

PART

PART

PAGE
. NO.

El

»

REF. PART

PAGE

PART

REF.

NO.

NO.

NO.

NO. NO.

NO.

NO.

NO.

NO.

NO..

NO .

NO.

OV O P N FNo~ NS o D ooy .
A A A DM A A D G NN NN SN A A ND AN

Pt NG RN A A O OO = O = e D P e O
— — T - M - -t — ™~ — - NN — ot ) ) ) .

OCOCORMUININIIN MMMt FFT OO A A A AN AN T T
HENEANNENONEN  ANNANMOUOOOooo NN NN M G NN AT

A A~ A NOBH OO nDPRNNNNO - @

- . o 1y

[T TR S T U U T T T T T T T T T T TN e Y Y Y N PO R N S N B O Y B
OO NN O Y 00 M 00 00 L0 LD I D W Y LD WD LD D W WD W 0 N LD WD D LD o On
N e L R Rk R R el N N W W N ol Rl e R e R R R R R R R R N
11111111111111111111111111111111111222 4

WHMOOoOOT OO0 ME DM NEW0W ™M e 0N = e} [a- RN =l s Mol e — O

O M~ oW o — 0 t e @
211?.311_13118134352149819.&11111213?1.1

....413...431,45..421356138122322512113&35

91.111359155991353713331571~1533l37951733l3?77571535511

MRS O MDD~
g e s B R e B A R R R R Rl g T AT SN MM -3 3 N - T

o e e e NN
’ g wr

4
-~

o e N

535555665659111111111s
05666?77_777211111111.11113..33333333333000811115111230437 CmOTOmEoNeIm oA
111131111116999999999999999999&99999111122223333331100 @w NOOOoOMmeMmLNn
[n] - - = P e N s e e B B | ooy .J_lllllll
R N T T T T T T T T 2 T T T Y Y T B O A
9.999991,L11111111111}lllllllllllllll
NONOANOAOOOMAMOMMOOmMOMONOMmMoOeamMmemmmeo;mno
1111111111111111111lllllrllllllllll

__H___._F______.____________._____
et o e DO OO O D 0D OO @0 ) D A O P P P P B S
) €% ¢ 07 Y 0 O 09 01 M N 00 € 09 00 07 €1 00 A0 P I €0 00 10 60 603 00 O 0@ & O
l.l.ll.l._.l..l.llvll1111111111111111111111.1

'
.

~F N - MmoMm . h — GO~ NOy (o] — M~ OO N M (el M- DY o NN 3Tl i el o0 B 40 3 45 DO
MmN 331311582.191111122921313521122113351121223423256ﬂ11341217 T =N

999999555557111511..1lll11139577._.3193513955579791133359131133117711h.551 .
333333333333&.a.u22222222222.1222.24 o= ooy — 11111112112211114.14& o

2230223332223333333333&0&878827671125

— oMM CO0O0OODO0O0OOOOHFOO O OoOoCQ
HMNMINOOAOANOINONDMINOROOOoNmMm AN MM Hedr A A St A A A e = N O T — ot
PP e P O @O OO DML AN ML O ~, .
8583338838888880111111111133rﬂ..4...»____,,.________________________“______
00000000000000012222222222222221111333333333333333333333333333999999
J._...Q.a..u.rﬂ4..4;4..444.4:4:4..4-u..u..u..a.}m.a4.&:4.4.44;4.4.&.“1_.111Illllll;Ll111111111111.111111222222
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCOlll11llllllllllllllllllllllllllllll1

1114414.&..u.&.;.a....u.as8882222656620019143321&.0140966788&.803.

g

~F (=] S WUrm o —t O M T~ Ny - no W SN < Oy =2 — o -3 T O [+ o O =3
N i i A ONH NN N GO AN A A AN AT NN~ F A A NS O TOAANANFWN A0 - O

K
57?7777711157?77777959735999957_/77‘7959977%,57573933377551999999999999
BN OO NN LM 0 o - DN NN e e e Tt — A A N ) ET Y I T O 00N 00 M

B2345ﬁ786?252773456&?87982?1266?89241004580146356?825453790123&56789
67777777#&55666?777944959?788599990122255566657777700113356666556666
Gt G R FAOAOONNCOOOOSrMAANNESITIOT I T IONNNOOODOVOOVOOOVOOONRMAARNOOODOOO0000
PO OROERROO DO NA NSNS SRS SRR RN SN A O MO0 CO 000000000 PO OORO0DOO00
MO OMMMMMOMOEOMOMNEAEOOMEMOEMOMAMIM MO MEPEO OO et 3 dd et ST T T TS S I T T TS
oL UULLOULDLOLLDULUULDLLDLUVULUDDLLDLLLIUVTLLLULULLLDRDLLDLLLLOUOLLULIULLDOD

™ O FIn W W WDt~ O el OV o~ w0 i P 08 o LN WO SO AN NORDD AN, MinoWw L] <
HIN WO NN N DT A A s N Y e A =P At A NN NN (o] .37111122.22222333.4:455212322.4567823.&1

'
.I.3395557777‘79333357797.7:7_.!7.7.7..77731333333.333333333133333155559990.0.0;33.«1..
CEONO NN N e N N 1111111111...1311111‘11111111111111111111111k111222

-

Fo

9944436&723590123756834689012345567123467890123467890235678901237786
11233445566667777788899999000006000llllll11222222222333333334¢¢A&556
333333333333333333333333334444&&4444&4&&4&444&4444&ﬁhﬁ#h&&4444¢&h&h4
10 1 L0 WA A 10 W0 A W L0 B L0 1A 10 0 10 A U D G 1A 10 10 10 G0 1A 0 10 11 10 20 W00 10U 10 D 0 10 110 10 K0 W0 0 0 1 I 0D 0 1000 0 10N 1) B D R i in
33333333333333333333333333333333333333333333333333333333333333333333
QLODLDOLLLLLLULLDDLOCLDOLODOLO CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC




